

TEST REPORT

Page 1/3

Report No.: D160811342_1

29 August 2016

APPLICANT: TIGER GRIP SARL (C13325)

120 RUE FORNIER
31700 BEAUZELLE Midi-Pyrénées
FRANCE

Date of receipt : 22 Aug. 2016

Testing period : 22 Aug. 2016

: 29 Aug. 2016

Buyer: —

Sample description: TOTAL PROTECT:ANTISLIP TOE PROTECTION AND PUNCTURE RESISTANCE OVERSHOES

Test(s) requested : PHYSICAL TEST

Service : REGULAR

Brand / Section : TIGER-GRIP

Season : —

End use : —

Factory name : —

Factory code : —

Previous report : —

Product category : —

Product type : —

Test stage : FIRST TEST

Supplier name : —

Exported to : —

1. Conclusion:

ASTM F 2413-11

	Tests description	Conformity
1	5.7. Determination of penetration force	Pass

Pass: requirements met Fail: requirements not met None: no requirement for this test N/A: not applicable

Approved by



Xin Zhang
Operational Manager



TEST REPORT

Report No.: D160811342_1

Page 2/3

29 August 2016

APPLICANT: TIGER GRIP SARL (C13325)

2. Sample(s) description assigned by laboratory:

<u>Size</u>	<u>Analyzed product</u>	<u>Description</u>	<u>Sample information</u>
11	Overshoes (2 pairs)	Whole footwear	Black/red



D160811342

TEST REPORT

Report No.: D160811342_1

Page 3/3

29 August 2016

APPLICANT: TIGER GRIP SARL (C13325)

3. Overshoes (2 pairs)/11

Whole footwear : Black/red

	Method	Client Requirement	Unit	Result	Conformity
(+) 5.7. Determination of penetration force	ASTM F 2412 : 2011				Pass
Strength of perforing		≥ 1200	N	1200	
Penetration of nail		≤ 0	mm	0.0	

END OF TEST REPORT

(+)CNAS accreditation